
Assembly Instruction
Note:

It needs at least
two people to install.

Before starting the
assembly, you must
read the whole
manual and follow
the instructions

Page 1/25

1. Should be assembled on flat ground to keep balance.
2. Before completing the installation, do not tighten the screws.



Assembly Instruction

Page 2/25

1

2

2

3

4

4

5

6

6

7

8

8

9

10

11

11

12

12

13

14

15

18

1916

17

21

2122

23

24

25

26

26

32

32

33

33

35

35

36

37

38



Assembly Instruction

Page 3/25

Hardware parts 1

M6

    1PC

Part list

   1PC

M8

   1PC

   1PC    2PCS    1PC    2PCS    1PC    2PCS    1PC    2PCS

  2PCS     1PC      2PCS      2PCS      1PC      1PC      1PC      1PC

1 2 3 4 5 6 7 8

9 10 11 12 13 14 15 16

U Q

M8*15

   16+2PCSA     52+4PCS

M8*20

B

M8*35

   12+2CSC

M8*30

   11+2PCSD    6+1PCSE    6+1PCSF

M6*12

   5+1PCSG     2+1PCS   1PCH

     1PC17

M6*35 M3*12

K

M5*35

    12+1PCSO     8+1PCSP     8+1PCSR
M8*Ø22

    16+1PCSV

M3

    1PCZ

M8*50 M8*65

W



Assembly Instruction

Page 4/25

Part list

     1PC      1PC     1PCS       2PCS       1PC      1PC      1PC

     1PC       2PCS     1PC      1PC

Power cord

     1PC

Remote control

     1PC

Strap magic tape

      3PCS

18 19 20 21 22 23 24

25 26 27 28 29 30 31

    2PCS32     2PCS33

 L  R

    4PCS34     2PCS35     2PCS36     1PC37     1PC38

    2PCS39



Assembly Instruction

Page 5/25

    1PC41     1PC42     1PC43     1PC44     1PC45     1PC46

    1PC47     1PC48



Assembly Instruction

Page 6/25

Step:1 Step:2
   X 8PCS

M5*35
    X4PCSR O

R

R

41
42

43 44

W

46

46

47

    X8PCSP

46

Z

L

P
P

P

P

P

P

O

O

O

O

O



Assembly Instruction

Page 7/25

Step:3 Step:4

M3*12
   X 2PCS

M5*35
    X8PCSK O

K

45

28

Q

K

2845

Z

41

42

45

43

44

O

O

O

O

O

O



Assembly Instruction

Page 8/25

Step:5 Step:6

45

48

45

46



Assembly Instruction

Page 9/25

Step:7 Step:8

M8*50
   X 4PCS

M6*35
    X4PCSG F

When installing, this
hole faces outward

Hole

M8*20
   X 4PCSB

B

B

B
B

18

19

18

19

13

14

13

14

Please tighten the bolt to
80% first,and tighten all
bolt 100% after all parts
are assembled.

B
B

24

25

24

25

G

G

G

G

F



Assembly Instruction

Page 10/25

Step:9 Step:10

M8*20
   X 2PCSB

24

15

B
B

24

15

After flattening the cloth
covers at both ends,
tighten the screws.

Please tighten the bolt to
80% first,and tighten all
bolt 100% after all parts
are assembled.

24



Assembly Instruction

Page 11/25

Step:11 Step:12
    X6PCSD

M8*20
   X 2PCSB

M8*65
   X 1PCH

B

B

21D

Nut facing outward

M8*30

21

D
5

H



Assembly Instruction

Page 12/25

Step:13 Step:14
    X4PCSD

M6*35
   X 2PCS

M6*12
   X 2PCE

M8*30
F

E

E

F

D

D
    X4PCSV

M8*Ø22

V

V



Assembly Instruction

Page 13/25

Step:15 Step:16

M8*15
  X 4PCS

Please tighten the bolt to
80% first,and tighten all
bolt 100% after all parts
are assembled.

A

A

A

A

A

A

32

33

L

R

M8*15
  X 8PCSA

L

R

16 17

X 2



Assembly Instruction

Page 14/25

Step:17 Step:18

M8*15
  X 4PCSA

M8*20
  X 4PCSB

Then tighten it

A

Then tighten it

A

17

B

B

3

3



Assembly Instruction

Page 15/25

Step:19 Step:20

M8*20
  X 4PCSB

BACK

B

B

4

4

4

First Open accessory(       )

Second Place them separately on
the front and back of the (     )
hole and press them tightly

20

20

22

22



Assembly Instruction

Page 16/25

Step:21 Step:22

M6*12
  X 4PCSE

E
26

Pull out
and unfold

light bar      Short light strip
 ×1

27



Assembly Instruction

Page 17/25

Step:23 Step:24

M8*20
  X12PCSB

2
2

11

34

B
B

Please tighten the bolt to
80% first,and tighten all
bolt 100% after all parts
are assembled. First

Second

37

38

Lock only 2 screws as
shown in the picture.

B
B

There is
Velcro on the
top of the internal space,
just stick it on

      Short light strip
 ×1

One side of the light bar is
sticky and the other side is
luminous band. Please
distinguish it carefully.

Tear off the anti sticking
strip of the light strip. Stick
the lampto the top

Go through the
hole to the back

27



Assembly Instruction

Page 18/25

Step:25 Step:26

M8*20
  X4PCSB

M8*20
  X4PCSB

2

2

37

38

23

B

B

23

7

7
B

B



Assembly Instruction

Page 19/25

Step:27 Step:28

M8*35
  X 4PCS

M8*35
  X 4PCSC

M8*20
  X8PCSB

7

12

12

12

7

35

35

36

B

B
35

35

36

23

C
C

C
CC

    X4PCSV
M8*Ø22

V

V





Assembly Instruction

Page 21/25

Step:31 Step:32

M8*20
  X6PCSB

B

B

B

B

8

8



Assembly Instruction

Page 22/25

Clip in the harness
Magic Band Stick to

When the wires are disordered, tear off the
anti stick paper, paste it on the place where
the wires pass, and then bind the wires.
(Wenn die Drähte ungeordnet sind, reißen
Sie das Antihaftpapier ab, kleben Sie es an
der Stelle, an der die Drähte passieren, und
binden Sie dann die Drähte.)

(Lorsque le fil est en désordre, Déchirez le
papier anti - adhésif, collez - le à l'endroit où
il passe, puis attachez le fil.)

Anti stick paper
Gluing surface

velcro

       Strap magic tape31



Assembly Instruction

Page 23/25

At the bottom
Stick the light strip on

  Long light bar

      Long light strip
 ×2

      Long light strip
 ×2

  Long light bar39

39

39

39



Assembly Instruction

Page 24/25

Insert
USB

Connect the USB
connector to the USB
female port pulled out
from the back hole.

LED related accessories

Power cord X1

Remote control X1

connect



Assembly Instruction

Page 25/25

1 2

345

1-2:First level

2-3:Second level

3-4: Third level

5-1: Ungoverned

4-5:Turn off


